PARASITIC ENGINEERING

PO BOX 6314 ALBANY CA 94708

Dear Gentleperson:

Thank you very much for your order, As one of the
first persons to build an EQUINOX=-100 kit we would like
to ask you cooperation in helping us improve the kit,

To that end we seek your comments and suggestions on houw
the kit went together.

e have attempted to provide you with complete, easy
to understand directions for assembly. How successful we
have been can only be determined by you, the kit builder.
Please write or call us at (415) 547-6612 with your comments
and suggestions,

flease read the attached changses to the instructions.
They will clarify assembly. In addition we have enclosed
an Dctal Reference Card,

Thank you again for your order, let us know if there
is anything else we can do for you.

Sincerely yours,

Erik Wheaton
Marketing Manager



ADDENDUM
Page PS~1
Ppleass add "Power Supply Chassis" to the parts list
for the power supply. 1t is the drilled metal plate
included in your power supply parts box,
Pages PS=-6, PS5=9
On these pages when the "upper™ and "lower" bridges

are referred to, the upper bridge is the bridae
nearest the edge of the power supply chassis,



ADDENDUM
Page PS=l1

Please add "Powar Supply Chassis" to the parts list
for the power supply. It is the drilled metal plate

included in your power supply parts box.
Pages PS-6, P5=9

On these pages when the "upper" and "lower" bridges
are referred to, the upper bridge is the bridge
nearest the edge of the power supply chassis,

Pages C=3, C=13

The sheet metal screus installed on these pages will
be easier to install if they are VERY SPARINGLY

lubricated (use soap, light oil, or a spray such as
WD=40)s Also, a screwdriver that fits these screus

securely will makse installation easier.
NOTE :

A 10 foot length of solder has been included with your
kit. Please use this solder, or any good grade of
rosin core solder for assembly, Use of an acid core

solder will void your warranty.



PARASITIC ENGINEERING

PO BOX 6314 ALBANY CA 94706

ERRATA

Youw will be receiving the following items shortly by
mails they are:

(1) A book (Scelbi) entitled:; "Understanding
Microprocessors and Small Computer
Systems?,

(2) An ID labsl for the back pansl,
{3} A 3-ring binder to put your EQUINQX

documenrtation in.

WE WELCOME YOUR COMMENTS AND SUGGESTIONS TOWARDS LIMPROVING
THIS KIT. BLEASE WRITE US IF YOU HAVE ANY COMMENTS.



PARASITIC ENGINEERING

PC BOX 6314 ALBANY CA 94706

IMPORTANT READ THIS FIRST

Your EQUINDX 10C kit is packaged in four sub-assemblies. To
reduce errors and avoid confusion we suggest that you do not
open a sub=assembly until called for in the instructions.

The four sub=assemblias are:
1. Bus=board.
2. Pouer Supply
3., C.P.U, Board
4, Cabinet,

The power supply is shipped seperately to avoid damage. The
bus=board and is related parts are packed into two plastic
bags, inside the cabinet; the bags are stapled togsther.

The C,P,U, board is packed in a plastic bag, and its related
parts are packed seperately in a small cardboard box; both

are packed inside the cabinet, All of the rest of the parts
packed inside the cabinet are part of the cabinet sub-assembly,

To start assembling your kit remove the two screws at the

rear of the top of the cabinet, Slide the top off, and
locate the instruction package inside the cabinet.

£EQ



PARASITIC ENGINEERING

PO BOX 6314 ALBANY CA 54706

Two different plastic front panels are available for the
EQUIBOX., 0One of these panels has a large rectangular cut=-
out to accommodate the keyboard on an EQUINOX/THINKERTOY/
Morrow's Micro~5tuff CPU board., The other plastic frant
panel is blank except for the key switch and a 1/4" hole

for a reset switch,.

If you wish, you may exchange the front panel supplied
with your kit for the alternate panel.

Please ship the panel postpaid to:

Parasitic Engineering
P.,0, Box 6314
Albany, Calif, 94706

If you do wish to mount a THINKERTOY/Morrow's Micro=Stuff

CPU board in your EQUIBOX, you will need to trim and drill
your CPU board. Follow the dimensions shown on the print

on page B-~2, Then proceed to Final Assembly page F-1,

If you are using a different CPU board then ignore all
mentions of the CPU board in the Final Assembly instructions.

B=-1l



i

tet 15.00
T (%) %, f'g'fD-N
V¢ - -
5{0 Electromic Componants This Side
4.94 50 Position
4.75 Dual Readout
A25 Centers
i y Edge Conrector " N
Y -?2 B J - 1 -
.2 5—» L _I L.Sl A9 Ref. —w ju—
+0
— [ 50 6.37 =222 SO
et [5,19 -
NOX |0
TOLERANCE EQFE// =~ ’p % '
== e T OC3 C U/ ront Fane
FIG. B=2 2 Flace T .032 PAR’ . T ENTMETRING
: 3 FPlace T, 0t5 R
Uprless Orhervirse Alosry, CA. 94708
5-&- 7> | e/ Specif,e




INTRCDUCTION

As you begin each sub-assembly check the parts off against
the parts list., Then read over the instructions at least
once to be sure you understand them. After you finish a
sub—assembly, set it aside until called for,

SOLDERING

Bad solder joints are the most frequent cause of kit failures,
Pictures and instructions on how to saolder can be helpful.

But if you have never soldered before or are unsure of your
soldering capability, personal instruction is invaluable,

Your EQUINOX dealer, local electronics store, or repairman
should be able to help you.

The following tools will be needed to assemble your EQUINOX:
1 pair Long Nose Plisers (approx. 4")

Pair Diaganol Cutters (approx. 4%)

Pair Wire Strippers

Soldering Iron (35 to 50 watt)

Screw Driver (approx. 1/4" wide blade)

screw Driver (approx. 1/8" = 3/16" blade)

Screw Driver (Phillips #2 blade)

O I =

WARRANTY

All Parasitic Engineering products are warranted against
defects in materials for a period of ninety (90) days from
date of user purchase. During the warranty period, Parasitic
Engineering will replace at no charge any components that
prove to be defective.

This warranty does not apply to any components damaged by

accident, misuse, or improper assembly,

No other warranty is expressed or implied. Parasitic
Engineering is not liable for any damages to equipment
used in conjunction with it's products, nor for any

consequential damages,

EI-1



The first assembly you will vork on is the bus board. The
bus~board is packed in a plastic bag inside the cabinet.

The edge cannectors for the bus-board are packed separately
with the cabinet parts. The number of edge connectors supplied
depends on the options ordered with your kit. For easy expan-
sion of your system we suggest that you install as many edge

gconnectors now as your budgst will allow.

NOTE: VYou will need tuwo (2) 4-40 x 3/4" screws, with nuts and

lockuashers for each edge connector not supplied with this kit.

Soldering many edge connectors to the bus-board can be very
tedious., Therefore, we suggest that you install all the other
parts on the bus-board, and then install a few edge connectors

during each session that you work on the kit,

An area near the leF£ rear of the bus~board must be assembled
with special procedures, The location of this area is shoun

in Fig., 4 on page £~B8 of the cabinet assembly instructiocns,

All component leads in this area must be cut-off flush with
the board and soldered with a minimum amount of solder so
that the soldered lead is almost flush with the board,

After you have assembled the bus-board, turn to page PS-1
of this manual and begin the power supply sub-assembly,



POWER SUPPLY PARTS LIST

Part No. part Description

Transformer
10 MFD 440 YAC. Capacitor w/Rubber Soot
50,000 MFD 15v. Capacitor

5,700 MFD 25v, Capacitor

MDA 3500 Bridge Rectifier

Keyswitch, u/two (2) keys

Fuse Holder

Fuse Holder Cap

Fuse; 64A. (Slow Blow)
A.,C, Receptacle

Power Cord

Capacitor Bracke te——||
foam Squares

Tie-wraps

LN N P R B = NN lﬁ
-

Red Paper Dotis

Jumper Wires
Long Black
Short Black
Long Red
5hort Red
Long Violet
Short Violet
Long Grey
Short Grey
Long White
Short Wwhite
Short Green

T T T e T el o

#6 Hardware
6=32x3/8" Machine Screus

6=32x1" Machine Screws

Lock Washers
Flat ulashers
Nuts

BN R NN

P5S=1



F -

POWER SUPPLY PARTS LIST (Cont'd.)

#8 Hardware
8-32x1/2" Machine Screus
Lock Washers
Flat Washers
Nuts

#10 Hardware
10-32x1/2" Machine Screws
10-32x5/8" Machine Screus
Lock lWashers
Flat Washers, Thick; (.063)
Flat Washers, Thinj (.032),

Fibre Shoulder Washers

Taols Needed

"1 Pair Long Nose Pliers, (4" or Longer),

1 Pair Diagonal Cutters, (4" or Longer).

1 Screudriver, (Approx. 3"

p5=2

Wide Blade),



Power Supply Assembly Instructions

( ) Position the pouwer supply chassis as shown in FIGs. 1-A and 1-8.

( ) In the following steps you will mount the three round filter
capacitors, Each of these capacitors has one tsrminal marked '+!' as
shown in FIG. 1-1, Take the three
red paper dots, peel the backing
paper off of each dot, and stick
the dot on the side of each fil-

ter capacitor as shown, This will

help you identify the '+' termin- Red Dot

al when you mount these capacitors,

( ) Mount a 5700 MFD capacitor at
location €3, On the unmarked terminal, use a 10-32x5/8" screu, two
fibre washers, one thick and one thin #10 flat washer, and one #10

lock washer, as shown

in FIG, 1-2. Thread the LL8: 122 proiiok vashers
: . Lock Washers 4
screw into the capacitor,
10=32x1/2 E—:j—— w |:
but do not tighten it. On
the '+' terminal use a 10~ 10-32x5/8 E ’
i
32x1/2" screw, one #16 lock Thin UBShE
Fiber llashers Wire Lugs

vasher, and three thick #10

flat washers, This is easiest to do if the screw you just installed
on the unmarked terminal is quite loose., Rotate the capacitor out
of the way, then slide a lock washer over the screw, push the screw
through the chassis, and stack the washers over the screw. Do not
tighten this screw, either. These screws will be tightened in the

next step.:

PS=3



-GRY

TCR

L

= Long

= Short

S

FIG, 1=A

pS=4



( ) Locate the two grey jumper wires, Slide the spade lug of each
wire onto the unmarked terminal of C3, Refer to both Figs. 1-A& and
1-2, Tighten the two screws of (3.

( ) Nouw double check to see that the positive terminal is in the
position shown,

( } similarly, mount a 5700 MFD capacitor at location C2. However,
this time, put the fibre washers and associated hardware on the "+!
terminal and use the three thick flat washers and associated hard-

ware on the unmarked terminal, Thick Washers

Fiber Jashers

( ) Install the two violet FIC. 1-3 -]{] s
-==;=-m=‘
jumpers as shown., Then tight- 10-32x1/2 E:::: ﬁ 2 ,
W B 4 L
en down both screws of (2, 1
( ) Mount a 50,000 WFD 10-32x5/8 E::::34E i
capacitor at location Cl, Thin Washer jLJ‘ § |

Refer to Fig. 1-3, lse a

10~32x5/8" screw, tuo fibre washers, one thick and one thin flat washer,
and a #10 lock washer on the '+' terminal. Use a 10~32x1/2 screuw,

two thick #10 flat washers, and a #10 lock washer on the ummarked

terminal,

( ) Install the two red jumpers on the '+!
terminal, and the two Black jumpers on the

unmarked terminal of Cl. Then tighten both

screws of (1 securely,

( ) Now, double check to see that the

'+! terminals are positioned properly on the three capacituré you
just installed,

() mant the two MDA 3500 rectifier bridges at the locations shoun

in Fig. 1l=-A. \Use a 6=32xl" screu, a #6 lock washer, a #6 f{lat



washer, and a 6-32 nut, as detailed in FIG, 1-4, Be sure to position
the '+' and '-' tarminals correctly.

{ ) Plug ths four short jumpers from the capacitors into the two
MOA 3500 rectifier bridges as follows; (refer to FIG, 1-A):

{ ) Red jumper to '+' terminal of upper bridge;

( ) Black jumper to '-' terminal of upper bridge;

( ) violet jumper to '+' terminal of lower bridge;

( ) Grey jumper to '=' terminal of lower bridge.

( ) At location C4, mount the capacitor bracket, Refer to FIG. 2.
Use two 6-32x3/8 screws, two #6 lock washers, and twe #6 nuts, Be
sure to mount the screws with their heads on top of the chassis.,

( ) Locate the two foam squares, -Peel the paper off of one side
only of each foam square, Position the foam sgquares con the capaciter
bracket, then press firmly into place, as shoun.

( ) Peel the remaining paper from the foam squares, Position a
10 MFD 440 Vac. capaciter as shown, Then press the capacitor firmly
into place against the foam sguares.

( )} Wrap tuwo tie~uraps around the capacitor and bracket. Position
them in the notches of the bracket, Tighten the tie-wraps using a
pair of pliers to pull them as tight as possibls. Then, cut off
the excess lengths of tie-wraps.

( ) Set the chassis aside for a moment,

( ) Position the transformer as shown in FIG. 3, with the mounting
brackets up, and the smaller primary winding on the left,

( ) pick up the chassis, turn it over, and make sure that C4 is

on the right, Now lower the chassis onto the transformer.

pP5-6



Yel

4

FIG,.

PS=7






{ ) Mount the chassis onto the transformer using four 5-32x1/2"
screws, #8 flat washers, lock washers, and nuts., Don't tighten these
screuws yet,
( ) Next, refer to Fig. 4, and push the transformer in the
direction of the arrow. Do not tighten the screw at A", Tighten
the other three transformer mounting screws,
{ ) Twist together the blue and two yellow wires from the trans-
former. Position these wires as shown, Slide ths lug on the blue
wire under the nut on the secresw at "A", Now tighten this screw,
{( )} Plug one yellow wire onto sach of the unmarked terminals of
the lowsr MDA 3500 bridge.
( ) Tuist together the tuo orange wires from the transformer.
Route them as shown. Plug one uwire onto each of the unmarked ter-
minals of the upper MDA 3500 bridge.
( ) Twist together the two red wires from the transformer, 3lip
the rubber boot over thess wires., Push one wire onio each terminal
of capacitor C4. {(CAUTION: There are itwo lugs on each terminal.
Be surs that both wires are not connected to the same terminal,)
Refer to Fig. 4.
( ) Now, slip the rubber boot over the lugs on the top of the
capacitor and dress the leads along the transformer, IMPORTANT:
The termimals of the capacitor have 400 volts across them when the
computer is running. Be sure that the rubber boot is in place uhen=-
ever the power supply i1s in use,

This completes the initial assembly of the power supply., If
this supply is part of an EQUINOX-100, then proceed to the cabinet

sub=-assembly, page C=l.

pS=9



: 67}::01"8 nBu

BLK

Fén

BLK

RED

RED

~—[C4&-~ 10 MFO 440 VAC,

ORG

MCA 3500

(OOB00) (DBO0D)

_. "'BU L]

D

-g_““m —50,000 MFD; 15v.

<9 +16v.

GEE:;?—*czx\\\

P5=10

5,700 MFD; 25v,

T—_il6v.




[

38

N -

NN

= =N R NN N

=

10
iG

16

lenagth

EQUINOX CABINET PARTS LIST

PART DESCRIPTION

Plastic Front Panel

Card Guides

Fan

Fan Guard - Round Wire
Fan Screen = Sqguare Mesh

Edge Connectors; 100 pin

Extruded Rail Short longer rails are
approx,., 1" longer.

Support Brackets

S5ide Panel

Plastic Spacers; 3/16" thick
Plastic Spacers; 1/32" thick
#6 x #4 Angle Bracketls

Short Tie-uraps

11/32% Hole Plugs

1/2" Square Rubber Bumper
Cabinet

Solder Wick

Feet {Packed with mounting hardware)

BAG T

4=40 x 1/4" Machine Screus
4=40 x 3/4" Machine Screuws
Lockwashers (4=40)

nuts (4-40)

The following hardware is packed in five (5)
bags to assure quality control.

BAG D

6=32 x 3/8%" Machine Screus
6 x 1/4" Long Tubular Spacers



Qry.

i6

16

o A

= o e

EQUINGX CABINET PARTS LIST (Cont'd,)

PART DESCRIPTION

BAG E

6-32 x 3/4" Machine Screus
6 x 3/4" sheet Metal Screus

BAG F

6-32 x 1/2% Machine Sgreus
Nuts (6-32)
6 x 1" Sheet Metal Screws

BAG G

Lockwashers (6=32)

BAG _H

6=32 x 3/8% Machine Screws; Black
8lack Finishing Washers (6-32)

Flat Jashers {(thin) (6=32)

6=32 x 3/8" Machine Screus

6~32 x 1" Long Threaded Nut Spacers

NOTE: Bag H is not packed in the
EQUIBOX kit,

Tools Needed

Pair Long Nose Pliers {approx. 4")

Screw Driver (approx. 1/4" blade)

Screw Driver (approx. 1/8" - 3/16" blade)
Screw Driver (Phillips #2 blade)

C~-2



()

()

()

()

()

()

()

CABINET HSSENBLY INSTRUCTIONS

Locate the side plate and the tuoc (2) support plates,
Position the side plate as shown in Fig. 1, with the
At toward the front, '

position ons of the support plates near the front of the
side plate uith the 'A' positioned as shoun., Mount the
support plate to the side plate using tuc #6 x 3/4%" sheet

metal screws.

Similarly mount the other support plate to the side panel
in the position shown in Fig. 1. Again be sure to mount
the support plate with the 'A' poesitioned as shown.

There are two pairs of extruded aluminum rails. Observe
that there is a gap with no holes near the end of each rail.

Locate the four "L"™ brackets, Cach "LY" bracket has one
larger and one smaller hole, As shown in Fig. 1l-1 mount
one "L" bracket on the end of sach rail, Use the smallsr
hole in each "L" bracket and a #4-40 x 1/4" screu, nut and

lockuwasher.,

One pair of extruded rails is shorter than the other pair.

Be sure to use the shorter pair in the following three steps.

Using a #6 x 3/4%" sheet metal screw mount one of the shorter
rails to the upper hole in the front support plate, Use
the first hole on the end of the rail without the gap.

On the rail you just mounted, you will note that the 13th

hole from the front is larger thanm the surrounding holes.

Use a #6 x 3/4" sheet metal screw to mount the rail, through
this larger hole, to the upper hole of the resar support plate.

In the same manner mount the other short rail to the lower
holes in the support plates, Use #6 x 3/4" sheet metal screus.

Set this rail assembly aside for a mament,

£=3



—

Thirt
| Hole

i




Front Top Rail

$
Top Rail Scriii////;> ‘\::\\\.

Slide Bottom Cover

Bottom Cover Screws



()

()

()

()

()

Refer to Fig., 2 for the following steps. Save all harduare
removed in the follouwing steps.

Locate the cabinet., Remove the two screws at the bottem
of the rear panel, Then slide the bottom cover off.

Remove the two screws at the front top corners, then lift
of f the front top rail.

Remove the screw at the louwer front corner, and the two
screws on the rear right (as viewed fron the front). You
can now remove the right side of the cabinet,

Take the rail assembly you set aside previously and
position the side plate on the left side of the cabinet
as shouwn in Fig. 3., Mount the side plate using six
#6=32 x 3/8" screws in the positions shoun.

Mount the "L brackets, that are attached to the extruded
rails, to the rear panel. Use tuoc #6-32 x 3/8" screus with
nuts and lockwashers,

Refer to Fig. 4 for the following steps,

In the following steps you will install the bus=board
which you assembled earlier. There are components
including an integrated circuit on the left rear of the
board., S5ee fFig., 4~l. The component leads in this area
must be cut off almost flush with the bottom of the
board, Inspect your bus=-board now, If some or all of
the leads are not almost flush then perform the follow-
ing step.






Thick Spacer

Special Area

//,f’

T 00

o

oo

Thin Spacer

4=

FIG,

Longer Rail



()

()

()

Perform the following step for each lead which is not
almost flush,

Take the pisce of solder wick provided and place one ernd of
it over the lead, If the component lead is sticking up from
the solder, then push the solder wick down onto the lead.
Apply the soldering iron on top of the solder wick, If a
compaonent lead is sticking up, be sure and position the
soldering iron to the side of the lead and firmly against
the solder wick, the lead, and the bus~board. After a feuw
seconds the solder should begin to melt and be sucked up
intoc the wick. After about 10 seconds remove the soldering
iron and solder wick. Now cut the exposed component lead
flush with the board, then if necessary, resclder the lead,
Be sure and use a minimum of selder so that the finished

lead is almost flush.

NGTE: It is easier to install the edge connectors with the
bus—-board not installed in the cabinet, Therefore, we
recommend that you install as many edge connectors as your
budget allows before installing the bus-board. You will
also need two (2) #4-40 x 3/4" screuws, nuts and lockwashers

for every edge connector not supplied with your kit.

Locate the {fwo thick plastic spacers. 0On one end they

have two holes or slots whieh are close together, Position
this end toward the front of the bus-board, and slide the
spacers betueen the edoge connector mounting ears and the

bus=board., 5See Fig. 4.

Position one of the thin plastic spacers under the bus-board
with the two closely spaced holes or slots toward the front,
Mount one of the remaining extruded rails to the left side of
the bus-board, Position the end with the ¥L% bracket toward
the rear of the bus=-board, Use a #4=-40 x 3/4" screw through
the first edge connector, the first hole of both plastic
spacers, and the SECOND hole of the extruded rail, Use a

nut and lockwasher on the screw, but do not tighten the screu

at this time.

C-%



1/4" Round Spacer



()

()

()

()

()

()

()

If you have installed an edge connactor near the rear of
the bus-board, then attach the plastic spacers and rails
to the bus=-board using a #4=40 x 3/4" screu in the same
fashion as the previous step.

1f you do NOT have an edge connector installed near the

rear of the bus=board, then attach the plastic spacers and
extruded rail to the bus-board using the hole of the last
edge connector locatien on the bus-board., Use a #4-40 x 3/ 4"
screu, but install this serew in the opposite direction.

That is, put the screu through the extruded rail first,

then the thin plastie, bus-board, and thick plastic. Use

a #4 nut and lockwasher and again do not tighten this screw.

Using the same procedures described above, install two
plastic spacers and an extruded rail on the right side
of the bus-board.

Install two #4=40 x 3/4" screus, nuts and leckwashers
through every edge copnactor on the motherboard. Do not

completely tighten these screuws.

Referring to Fig. 5, position the bus=board into the cabinet,
The front support plate goes bstween the first and second
edge connector locations on the bus~board. The front of

each of the two bus=board extruded rails goes on top of

the front lower rail of the cabinet.

push a 1/4" round spacer into the front of each bus=bpard
rail, Then put a #6-32 x 1/2" screw through the lower frant
cabinet rail, the spacer, and the bus=-board rail. Use #6

nuts and lockwashers on the screws, but don't tighten them yet.

Mount the "L" brackets on the rear of each bus~board rail
to the rear panel of the cabinet. Use #6-32 x 3/8"
screws, nuts and lockwashers, Again do not tighten these

SCIrews,

c-11



pPower Terminals

ﬂ~/// ir-

low

Fuse Holder

A.CL. Connector

Mesh Finger
Guard

FIG. 6

Short Lhite
Wire

E-12



{( ) Mount the two suppoart plates to the bus~board using two
#6 x 1" sheet metal screus for each plate, Do not tighten

these screws, sither.

( ) Locate the fan. Observe the location of the power terminals
and the air-flow arrow, See Fig. 6. '

( ) Mount the round wire finger guard to the fan. Use four

#6m=32 x 3/4n screws, a nut and a lockwasher for each screu.

( ) Mount the fan and square mesh finger guard to the rear panel
of the cabinet, Use four #6«32 x 3/4" screus with lockwashers
and nuts for each screw. Be sure to position the fan with the
powsr terminals and air-flow arrow in the positions indicated.

The jumper wires, A,C, recepticles and fuseholder used in

the next steps are packaged with ths power supply.

Moun e fusehalder a 2 position indicated in e rear
yunt the f heold t th iti indicated in th
panel., Position the fuseholder as showun, then push it onto

the rear pansl.

( ) Push the urninsulated pin on one end of the green wire into
the center hole of the A.C, recepticle.

( ) Position the A.,C, recepticle shell with the middle lug

- position up, Then mount it to the rear panel with two
#6=32 x 1/2%" screus with nuts and lockwashers. Mount
the spade lug of the green jumper wire under one of the

screws as showun,.

( ) Take the short white jumper wire, push the uninsulated pin
into the A.C, recepticle lug position closest to the fuse-
holder. Push the other end of this wire onto the lower lug
af the fuse holder.

c-13



If your kit includes the carrying handle option, install
the handls in_the holes on the right side of the cabinet.
Use the nuts and lockwashers provided with the handle,

If your kit has pg handle, then push the two hole plugs
into the large holes in the right side of the cabinet.

Refer to Fige 7.

Mount the power supply teo the right side of the cabinet.
Position C4 toward the rear of the side. Secure the supply
ysing six #6-32 x 3/B" screus,

Now mount the right side of the cabinet to the cabinet,

Use the screws you removed earlier, Two in the rear panel,
and one in the front louer rail, Push the cabinet pieces
together as you tighten these screus.

Re=install the top front rail on the cabinet using the
screws you removed earlier. Again push the cabinet
against the rail as you tighten the screus,

Check the rear panel, and the two front rails te make sure
they are flush against the sides of the cabinet. If neces-
sary loosen the screws and push these pieces flush against

the cabinet sides as you tighten the secrews,

Now tighten all the screws uwhich you left loose earlier.,
Tighten them in the following order:

1, The front most secrews on the bus-board rails,

2. The screws that attach the bus~board and rails to the
support plates.

3. All of the "L" bracket screus,

4. All of the other screws through the edge connectors and
bus~board,

£-14






()

()

()

pPeel the backing paper from the rubber bumper, Position
the bumper on the front support plate as shown in Fig. 5
and press it firmly in place,

Locate the 38 Card guides, Referring to Fige. 8 and the
insert position a card guide with the "fingers" pointing
down. Then push the guide into the front most holes in

the side plate. This is best done by rocking the guide

as you push the plastic pin through the hole. It is also
easier if you push each end of the card guide in separately.
You may also find it helpful to squeeze together the plastic

nins with a pair of pliers before you push them in place,

Similarly mount the rest of the card guides along the side

plate and extruded rails.

fFingers

FIG., 8

C=16



Position the cabinet upside down as shouwn in Fig. 5.

Fach black wire from the transformer has a blue wire
attached to it at the lug, Twist the two black wires
together three turns. Be sure not to twist the blue
wires with the black wires. herse.

Starting at the lug, twist the long blue and black wires
' together, Route this twisted pair towards the front of

the cabinet.

Twist part of the remaining length of the long blue wire
with the other black wire, and route this twisted pair
touward the rear of the cabinet, 0o not twist the short
blus wire attached toc this black wire. Push the pin
inte the remaining hole in the A,C., receptacle,

Tuist together the rest of the long blue wires and the
short blue wire that now comes from the A,C, receptacle.
Route this twisted pair up the side of the fan and over
the top of the fan, Push one of these blue wires onto
each of the fan terminals.

Locate the long white jumper wire, This wire was packed
with the power supply. One end has a larger connector
~on it, Push this end onto the remaining terminal of the
fuse holder.

Wrap this wire around the black wires from the transformer

and route it to the front of the cabinet.

This completes the initial assembly of the cabinet, power
supply and bus~board., If this is part of an EQUINOCX~-100
then proceed to the CPU board sub-assembly. Otherwise,
go directly to the check-out instructions starting on
page CK-l. After assembling the CPU board, do this
check-out before attempting to check-out the CPU board.

£=-17



\lk _J\ ¢ “‘ -y Y

Long UHT Wire
Long and Short
BLU Wires BLK Wires

;

Fuseholdar—_[

Long WHT Wire J

A.C. Recepticle .

- — Keysuwitch

[ T : /
Short\BLU and Long BLU and BLK lWires
BLK Wires .

FIG. 9



POWER SUPPLY, BUS-BOARD CHECKOUT

The following checkout procedure regquirss a volt-chmmeter.
If you do not have a metsr, suitable ones are available for
around $20 at most electronic suppliers. Or alternatively
your EQUINOX dealer can probably do the checkout for you,

Install the 6%+ amp fuse in the fuse holder,

Position the key switch near the right front of the cabinst
and plug the two connectors onto the key suitch. Be sure
and put the connector on the white wire onto the thinner
lug of the key switch.

Insert a key into the key switch and maks sure the key is

rotated full counter clockuise,.

Plug the power cord into the A,C, connector on the rear

panela.

Plug the other end of the power cord into a source af

If you do not get the correct readings in any of the
following steps, immediately unplug the A,C, power cord

and recheck your wiring.

58t the meter for reading DC valts, Set to a range that
will read up to 20 volts.

Connect the negative meter lead (may be marked -, or black}
to the black wire from the power supply. Connect the
positive meter lead (may be marked +, or red) to the red

wire from the power supply.
Turn the key switch clockwise, The fan should run and the

meter should read approx. 9 to 11 volts. Turn off the
key suitch,

CK=~1



Disconnect the positive meter lead., Now connect the positive
meter lead to the vioclet wire frem the power supply.

Although the power is turned off, you may obtain a metsr
reading from the capacitors at this time and in the follow=

ing steps.

Turn on the key switch, The meter should read between
15 and 20 volts, Turn off the key switch.

Disconnect both meter leads.

Connect the positive metsr lead to the black wire from
the power supply. Connect the negative meter lead to

the grey power supply wire,

Turn on the key switeh, The meter should read between
15 and 20 volts. Turn off the key suitch.

Disconnect the meter leads,
Disconnect the A,C. power cord,

Set the meter to the ohms X100 range., Connect the negative

iead to the ground connector on the side eof the bus~board,

Conmnect the positive meter lead to the 416 volt connector
on the bus-=board. The meter should indicate a large
resistance, (10K ohms or higher.,) If the meter reads

a much lower resistance than this, then reverse the meter
lead connections. If both readings are low, then recheck
your bpard assembly. Otherwise, leave the meter leads

connected in the direction that gives the highest reading.
Remove the meter lead from the +16 wvolt cennecter and

connect this 1lead to the +8 volt connector on the mother-
board. The meter should stil}l read over 10K ohms,

CK-2



Remove the meter lead from the 48 volt connector and
connect this lead to the «16 volt connector. The meter

should read over 500 ohms,.

Reverse the meter lead connections. The meter should

now read over 10K ohms.

Move the meter lead from the -16 volt connector to the

+16 volt terminal. It should read over 500 ohms.

Move the meter lead from the +16 volt connector to the

+8 volt connector, The reading should be over 500 ohms.
Disconnect the meter leads from the bus-board.

Connect the negative meter lead to the black wire from

the power supply.

Touch the positive meter lead to the power supply chassis.
The meter should read @ ohms.

Now touch the positive meter lead to the +8 volt terminal
on the bus-board., The needle on the meter should not move,

indicating an infinite resistance,

5imilarly touch the positive meter lead to the +16 volt,
=16 volt and GNDjterminals of the bus=board. 1In each case
the reading should be infinite.

el
Route the violet and grey wires from the power supply
towards the front of the cabinet, then twist these wires

together.

Twist together the red and black wires from the power
supply, then position the twisted pair touard the bottom
of the cabinet, along the side of the powar supply chassis,



()

()

()

()

()

()

()

The two twisted pairs should meet at the lower front corner
of the power supply chassis, Twist these two pairs together
and route them over toc the bus-board.

Plug the four power supply wires into the bus-board as

follows:
WIRE BlUS~-BOARD CONNECTCR
Red +8 volt
Violet +16 volt
Grey -16 volt
B8lack Ground

Use the four small tie-wraps to secure the pouwer supply
wires to the extruded rails, Each power supply wire should
come straight from the bus-board to the extruded rail, so
that the wires will be elear of any boards plugged into the

bus-=board.

Set the meter to DC volts,., Set the range to easily read
2.4 volts,

Connect the negative meter lead to one of the connectors

marked ground at the rear of the bus—board.

Connect the positive meter lead to the point marked (A)

in Fig. 11,

Plug the A,C., power cord in.

Turn the key switch on., The meter should read bestueen 2
and 3 volts, If you do not get the correct reading in this

step, then recheck the bus-board assembly. Turn the key

switeh off, Disconnect the meter leads.

CK~4



If this cabinet is part of an EQUINOX~100 then proceed
with the C.P.U, board check~out instructions in the C.P.U.
board menual. After verifying proper operation of the
c.P,U, board, do the final assembly starting on page FA-1,

O @) O
O Q O (o) (o] Q
—~h

g e
< =
2 —

(o] o O O o] (o]

O O O

FIG., 11

CK=5



FINAL ASSEMBLY

Disconnect the A,C. powsr cord,
pDisconnect the key switch.

Carefully remove the wrapping and any backing paper from

the plexiglass front panel.

Mount the key switch to the front panel. Use the harduare
supplied with the switch,

Locate the reset switch, remove the finishing nut, the
flat washer, and the lockwasher from the switch, Discard
the flat washer and lockwasher.

Position the hex nut on the reset switch as shouwn in
Fig. l[]"'l.

Mount the reset suitch to the front panel with the finishe

ing nut., Be sure to orient the reset switch as indicated.

As shown in Fig. 10, cut, with wire cutters, the upper
left hand "finger" from the upper left hand heat-sink
on the CPU board.

Refer to Fig. 10. Mount the four 1" spacers to the front
panel, Use four black #6=32 x 3/8" screws, four black
finishing washers, and four #6 flat washers, 0o pot

tighten these four screws at this time,

Take the CPU board and mount it to the plastie front panel

as follous;
Orient the CPU board as shown in Fig. 10, Position the

leads from the reset switeh through the holes in the CPU

board.

FA=-1



Spacer

N
Nﬁin Jasher

BLK., Plastic
Finishing Washer

Key Switech

. [ ]
1] 05300 -

-,

FIG., 10-1

Reset Switch

FA=-2



()

()

)

()

()

()

Attach the CPU board to the four (4) 1" spacers with four (4)
#6=32 x 3/8" screws. Position the spacer on the upper left
hand corner according to the detail drawing on Fig. 10. Be
sure the spacer clears the foils as shown, otherwise it could
short between the CPU board foils,

colder the three reset switch leads to the CPU board. Cut

of f any excess leads,

Remove the front top reil from the cabinet, Save the two

SCrews.

Slide the front panel éssambly into the grooves in the front

of the box. You may have to bow the CPU circuit board slightly
ta clear the rubber bumper on the support plate,

Flex the assembly slightly, if necessary, and line up the
card edge with the edge connectors on the bus-board. Then
push'the front panel in place. The cirecuit board should be
fully plugged into the card edge connector, and the plastic
front panel should be into the groove on all sides,

Center the keyboard in the cutout on the plastic, then

tighten the four black screus,

Plug the two wires onto the key switch. Remember the white

wire goes on the narrow lug.

Reinstall the top front rail on the cabinet, use the screus

you saved earlier.
If your kit is equipped with deluxe hardware options, then
install them now, following the instructions supplied with

them,.

Mount the four feet to the bottem of the cabinet. Use the
hardware supplied with the feet.

FA=3



()

()
()

S5lide the bottom of the cabinet onto the cabinet. Bow
it slightly so that the screw heads from the feet will

cslear the back panel.

Attach the bottom cover with the screws you saved earlier.
gimilarly install to top on the cabinet.

This completes assembly of your kit.

FA-4



18
36
36
36

1

2

PﬂRTS_L}ST FOR_DELUXE HARDWARE KITS NOS, 1 AND 2

PART DESCRIPTIDN

Carrying Handle

1" plastic Feet/Cord Wraps (packed
with mounting harduare)

pPlastic Wiring Channel with Covsr
Short Tie-wraps

Tilt-up Stand; consisting of:

One (1) wire Stand

Two (2) 1/2" pPlastic Feet (packed
with mounting hardware) '

Edge Connectors

4-40 x 3/4" Machine Screus
#4 Lockuashers

#4 Nuts

Fdge Connectors

4=~40 x 3/4" Machine Screus
#4 Lockwashers

#4 Nuts

CH=1



()

()
()

()

()

Refer to Fig. DH=1, Position the bottom cover as shown.
Mount two feet/cord wraps at positions A,

Mount two 1/2" feet at positions B, Position the notches
toward the centar of the bottom cover. '

Snap the wire stand into the 1/2% feet.

Refer to Fig. DH=2, Attach the wiring channel to the
extruded rail inside the cabinet using the tie~wraps.
Be sure and position the tie-wraps between the card
guides. Then pull the tie-wraps tight and cut off

é —-1/2“ Foot

!
(/

the excess lengths.,

/_
/

Feet/Card Wraps

FIG- DGH.-1






R3? M5 MOOR 15 CPU DATA 7' Pk, a2 0o 7 550
PRESET BIPTS RESIN * .1 Ald ADOR 14 13 7
- 1 G DATA 6 w, AT > w & o
ezl ® 0 13 as 22 ADOR 13
* L] 42 *2 00
, —
s __[__| sl STNG LLd e mz 2 ADDR 12 CPU DATA 3 Blo, owrff— > wsoemm
¥ ¥,
(G i ] kAL
T READY S READY QUE 2 peapy v |40 ADDR 1 . ,
A3 Mlira, CPI) DATA 4 e nera——-————D DO 4 BP38
s [ ResETL RESET OUF 12 peser we | ADDR 10
an24 o| s |
10 12 24
XRDY BP3 > & TALIOB N ¢ 3 —_— osC FAST CLK 2 volts——q N A == ADR 9 CP} DATA 3 I, ou'rd__.._...__{ > Do 3 BPes
9] 4 5 20
FROY BR72 I et 4y TTL PHASE Tw( Vo= ¥ L ADDR B
2—- —— % = 5 CPU DATA 2 =, u.rrs-—{“’ > Do 2 BeBg
2 votrs— 2y FTEY TATUS 50 -5 Yolts Ve a7 ADOR 7
LV 2 AR 6 CPU DATA | ———{ %, oS> oo 1 ae3s
15 15 ] 31
D1 7 pPa3 ‘ o ] 0 Pl DaTA 7 0. AT ADDR 5
* 5 ? o608 CPU DATA O P L
18 17 5 a .
ol 5 8Pe3 [ > O o, CPU DATA & Ug ADDR — e
M 13 + 29 »
ot 5 Beez [ 0, oy CPU DATA 5 o 3 AODR 3
8 3 27 _ 19
m o4 ees [om 2oy o, }2 AU DATA 4 o, a2 ADOR 2 T ] e —_ T
9 0 7 256
oI 3 Pz [ Ty Oy f————————— U DATA 3 D, Al AGOR
¥ 8212 8 L] 25 ADDR O
ol 2 eral [ o, o, CPU DATA 2 5, » on 1o o [ o2 I
5 & q
ol 1 ePed [ Dy O, ——— U oain s o,
4 17 1 5
L Ao, o P cru oath o———12 b, rein | DATA INPUT 5TE ADDR 14 I s I
TR 35, o e TATR GUTRUT 26 t2 A 1
21 @o - ADOR 13 IH st—D A13 BPBS
fwTR meor 5 ——— 1%, ! HOLOA HOLD ACK
e s 7
(SER ARLT LLHEY Y walT |22 o WAt T ADCR 12 w, il [ sz s
e
¥ M ==m MonE 16
[ TR \TE INT ENBL o7 |5
aoR 1 —— =g o s a7
190t
L)
< J,‘U L3 ol ADOR 10 e, outgH3 [ aineesr
PIRT SET
PINT BFI3 12 3 .
e 9 DISABLE
TALST4 A
al . DATA IKEUT 5TB 13 P 12 TRTA INFUT 5T8 EEL ABUE _E‘E 045ABLE,
NS STROBE ———i{C 741504
- 1 ¥,
- j-’ 3 2 s
2-STALL ADDR % w, W B
[ 2-HRLTF FALST4
FAOLD i ’ ¢ 14 T2 AB BPE4
oD s [ : wows — 4w, ot
54
4 5
L ADDR T =1 [Ny 0072—| > K7 BPB3
R3% | CPU DATA 5
FALSDS
ol 7 8ea3 [ FA INS STROBE " .
2-TTALL 4 ADOR £ s L
q
._v_Jml ) 14;50 10 e 1
8 ADDR 5 1N our. _| = AS BPZG
o1 3 8P4z
> - AT 56 El [P LI § STATUS §TB 3 ¥
BRTA NPT ©1B b
T | TALSBEN 15 Hisad ADOR 4 19 m, ourfE [ a4 ek
121 g6
o1 o BRas [ ¥
1
) DISABLE,
faz - 15
Dl & BP93 ENBL ABUS { DI‘S-REILEB
> d 3
SHI BRa4
-
Rue 5
1 B2 l -
o o 2 ADDR 3 2 Ch cml_.L—D A3 BP31
i
ol 4 Bl e 4 ooz ——— i, o} w2 e
- » 74LS30Y,_ g T 2 p.
. 1z| 8
O | , ADOR 1 £l m, ar [ » eeeo
Dt 2 8P4l | - L
0_‘._1 g ISP RRNURINL L NTORYT ) LI MR
al5
u 8797
o1 1esd [ &
ENBL ABUS H aiswale,
L
RIS
3 oeese [ o 0 10 —_—
INS STAOBE RS STROBE
TALSO4

UHPROTECT 8P20

PROTECT BF70 D——R‘l?

13 12
CPU DATA 7 D 0 > swewmoPaz
CPU DATA 6 10, 9, 13 { > sk pras
CPU DATA, & 2.4p, QHE—{"> sui oeaa
%
18 19
CPU DATA 4 Da 08 : = SCUT BRAS
g g
CFU DATA 3 7, Gy onLTA BPaB
CPU DATA 2 o e s SSTACK BP9B
] 3 >
4 5
CPLU DATA 1 B, o - WS BP97
2. z
CFU DATA 0 0, o, [ sintaeess
STATUS STR M crock
ERBL 35 1leus pisaaLe
4 5
HHD ALK |N2 ﬂﬂ'z I == PHLDA BR2S
STNG LE T o, 7 [T Powic BP76
4
2-ENBL INPUT 2w, o (1 LT POAIN BPT8
BT97
INT EnBL M, our 13 > PINTE 228
s 3
GATR DUTPOT STB S 1Ny o, 3 : “» TR BF7?
CPU WAIT 9y, o, |2 [ PAIT BP27
6L s _t‘ DISABLE
13 D]SABLEB
v
o
R3 z 5 [ —
C/C U5BL BP19 N, am, ENBL (U5
] N
#ooR psaL erzz o= » Alw, & T
o
i 6 7
HEMA W, ﬁ.‘i"'r3 [ wwrITE BRSR
st oot —— Y, &> e
"_“'Rs_]l 8098
STATOS Geal apie » 12 W, Em, 11 i T
__qﬂfﬂ\..——l N
W OTSeE  Bez3 [ - fhlg ENBL OBUS
)
DISABLE,
15
DlSRﬁLEB
1
FHASE THO Ml o2 {5 by oR2e
BT9Y
12 1
g T { -2 BLACY. erag
&8
15 | nisaaiey

MICRO-COMPUTER CPU/FRONT PANEL SYSTEM

CFU LOGIC & BUS DRIVERS

PASE § OF 4

COPYRIGHT 1976 GEORGE MORPOW




CLEAR HALT

1-T3ER HALT

1-DATA INFUT 5TB

1-CFU DATA @

R —— 1

I-FESET OuT

iNTIZ

TALSO

i
SET El 1-DATA INFUT 578
ul, oo SET 74502 ENBL INPUT
o1 ol 8jm
5| * «
Bl 3
et 3| =
k PMIEL FEM Yoe—1 "
HALTR PN
21¢ gk 1-ADDR & . ;
MLSI0G G g PMEM
CLEAR TALS109
CLEAR
1
1-5TATUS £T8 T4LSDEY, 5 x 5 (I)ls 1
)
£l ALS04
¥
4 1z
vﬂ:_ [)1 & THE
5 3 5
ONE B, 9 LY [s]
SET
1A
5 21, ops STALL
™o 2o CJAL THEE L)
3 s|e
74L8175
STALL
i3 15 C 7 STALL
THREE By LA FOUR uLsmgb
GLEAR
1-TN5 STRO. 2 ook v j’
. frs
CIEAR STALL LEPTI
3 14 10 1
A 9, Ay of—— [ o1 g oeess
1
g o 12 N ,
0 DI 18P
5 18 12 12 2
¢ % A
s 1 13 |E
o U Ay 03——-—{ ~» D) 2 BPAY
7415161
e J2E] TLEAR STALL 41, 5610 .
1-CPU DATA 7 Tlewa p ot > oioseea
s
Voot EnBL T s
O > DI 4 Bem
FEM 2| toan
—— &
1-ETATUS 516 2} CLock ol > bisem
e — T ;
Op———{ > DI 6 BRoY
s T Tl i2
1-DRT# WRPUT 1B
i 115 fe ga.?_—_.D bl 7 BP43
N 13
1-ADOR 15 H vog e [>—o, ot
1-ADCR 14 3 " s
. oo1eess [ o»——1p, 9 BANKS
1-ABER 13 ms
5 12 5 TLEAR ARLT
1=ADOR 12 i S bo 2 ores [ >——Tin, o TLERR AAL
1| o F>
1-ADOR 11 " ¢
oo 3 88 [ e D, A TLEAR STALL
1-ADDR 10 3
[ — 7
1-ADOR 9 +-0&TA OUTFUT 518 —>0—um T §TR ——— CLOCK
12 — Yl
Yor— 1-FESET OUT
STALL 10} 1015, ODISI !
L ] 2
E-FANEL ID!SZ m|52

1=ADDR 7 L . 2
i1, 1=CPU DATA 7
R
11
t-ADDR 5 ——a, 140, 1-CPU DATA 6
t-ADOR 4 15],, 18 -
N | /Gy f————— 1-CPU DATA 5
1-ADDF 3 Rs
STz |
AR 2 ———h, 10 [ 1CPU DATA 4
\-ADOR 1 2,
4
1-ADDR © s
1-GATA OUTFLT 578 ERPY
R CE 13105
1-A00R 7 1550,
N "> 01 7 eRa2
1-A00R 6 i
1-ADOR % Zing oy 2 [T ot 68993
3| 7as287
1-ADUR 4 Ay "
. 0y —{""> b1 5 BP9z
(0 J—
1-ADOR: 2 I, o |2 [ o a8
1-ADDR T £h,
1-ADDR O 2 g
BANKS s,
3-FM CE 13 c_s‘
—«'.:r/ic-:——-——g
K ] u——-["_") ol 7 BP43
4l b
1
140
u—o/ﬁc 26, 7
By f——{ > DI 5 5793
sl B
- " ! gsas
: e K o [—— > or s ee9z
9] ¢
rd
u-——o/ac A
s 2 g 1> 01 a8
v 35 RESET, A
HIGH HeoLLow ST
3-EW ENELZ 12 BUS DHSABLE
AT R
—o s o 2y, .
1 0.\__D Dl 3 BR42
[ o ]
160
]
-»—o/nc B 7
Q=" i 2
Sle, )
o 1], Bo4e
[ D o— €, . )
10 O f—— > bi1eese
e,
'»—o/tc— 5 0, 13
v 18 QD—-—-—-—D ol 0BRSS
35N RESET, by
Wi H roLLowssTor
swemE, ~— 15 pisasle

[t 3 pu— "
140, 1-CFU DATA 3
1-AD0R 6§ ———Sd A
1-400R 8 w2 {a, iiog U 1-CPU DATA 2
98
1=ATOR 4 -'—'—!-5— H4 i
1 10, HE——— 1-cPu DATA 1
1-ABDR 3 .
L T
T-ADDR 2 L 170y $=————— 1-CPU DATA D
i=~ADDR 1 3 RI
1-RODR O 1 PR
1-DRTA CUTPUT 515 wmme ot RAW
i E — B
(Y. I p— X P .
] on Oy o> 01 3 epa2
1-ADOR & S
1-ADDA 5 2 p, o, FE—— ™ o1 2600
5| raszer
1-ADCR 4 ﬁ4 1
a, '__D o1 1 8P94
1-ADDR 3 2 Ay
1-A0R 2 T a, a0, FE——"> i e amos
1-AD0R 1 ————6 H1
1-AD0R 0 P
BANKS 14 c—sz
3-FOM CE 13 =
O N | ~
5[, oL u s e
171
150
! 5
4 z o
% g P— >0t 25
b5l e,
— | eses
[ 1 o
“ 02— o 1 Eees
10 ¢ (+
1
o 15
L oo
Ve " %2 QD.”_D DI o BPYS
3-5W FESET, o
1
=m.|.ows'1%
Vm—ng‘;_" HIGH X
350 ENAL, 12 s n1saBLE
50 ST,
MICRI-COMPUTER CPU/FRONT PAREL SYSTEM PAGE Z OF 4

START/STOP LOGIC, LOCAL RAM/ROM, & SW|TCH BUFFERS

COPYRIGHT 1976 GEORGE MORROW




15 14 Loa uess | — & 5
2=-ENBL IHPYT — ﬂ? l:is R CE
f 7
—_— 18 13 —_— 005 BP38 [ e 32
Z-PANELIEM———-—w-——ﬂs 0.’-—-—'-'-'——-—' RM CE
12e
- . pos Bean [ 10} ]
2-§TILL —_— 'ﬁj 05 [ FMIEL
ne ¥ = I
ol oo 0 [, 3,
‘F_ . L
1 LT
siwe gets [o————4a, o, P 5w oL, s
TASATI
SOUT BPaS | e L) Ay oy SWERAL, 14
12
1=DATA OUTPUT 5TH —2 .l.l OZ 7 = H:S[T? 3
1 & —_—
a8 gray [ o——————— & o W RESLT, 2
18] es,
4 My
16] o nos spey [ CH
2
s 7
oz 6Pss [ g,
e
oo P35 [ e 51
D08 Be35 [ 12 3, L]
1 st
15
14
13
9
1-BATA GUTPIT ETE TSN g s
7ALSEZ™N, 6 0] 8
siemp BR 47[ . ) s J/ 2
1
o[ SEeECT
1-ADOR 0 1A N
3 "
1B
. 14
1=ADDR | .| 2
2
Ll P
n TaLS15T
t-ADDR 2
10 =
)
1-ADDR 3 L] PP v
o
13
L
Jcc Em |
&
RZ6 % 4 12
y._— ST E LA
o NG * 9
o o 14, A 18 )
| 126 8 i
2 13 3
< P45 rTH 55 Rocty % 128 k
2 o msn |, 12 _1a
*—* Rozy Oy k¢
5
= i o LN P
Ca7 =T T4L542
1 L =|s
‘L Rtz 25
v MI sl
i
=12
e
10
Ty
=1
¥

OF SEG OUT

F3EG DUT

GSEG OUT

ESEG QUT

DSES GUY

CSER DT

BSEG DUT

ASEG OUT

ENBL DTGIT 1
EHEL DIGIT 2
ENBL DIGIT 3
ENBL DIGIT 4
ENBL DIGIT 5
ENRC OI1BIT €
ERBL GiGiT 7
ENEL GIGIT §
ENBL CIGIT %

ENBL RIGIT 10

EHBL BHGIT 1

ENBL 3IGIT 4

ENBL BIGIT T

INPUT

SAD 10 a
SAD EB Y
scp LI
T —1 Y
4| s
SED -3
2 DIeIT 1
5F0 ]
s ————31g
P —  Tlap
8
cl
1
0D <,

o —— 0

SHD o ——
SCD —8 [
3 — P
4| ruosse
SED ]
JIGIT A
SFD
s — 3 lg
sy —— Tl
3
cl
1,
s — 190,
k] —9 b
SCD 8 [+
M — 14
o|  rosse
P — e
o| o
S0 ¥
sep — g
0 — . g
]
&
HS

TYFICAL DIGIT ORIVER

TYPICAL SEGMENT DR|VER

DUTPUT

QUTFUT

SAD

36D

sCD

30D

5E0 ~—— &

SFD

D

ENEL DIGIT 2 b

SAD
60

50D

500 g

SED o —{n

SFD

ENBL DIGIT & p

SAD
s80
sC0
300
SED
SFD
SGD

SPD

ENBL DIGIT B

REEG OU

GEEG OUT

DA SEE QUT

19 ]
SAD 19,
2 s B0 S 1y
8
[ o
5
d sop =R
4| oo D35
sep ——— 41
DIGIT 2 DIGIT 3
2 F <FD _...__2 1
k] RE—
4 SG0 g
7
dp 5PD - 7] dp
[ G
C1 cl
1 TR T 1
c, ENGL DIGIT 3 b =
1
B a 5AD 161y
2 PE—
b 80 b
8
¢ sep— — 8 L
5
f{ '} —_._5_5
FHD 359 FHC359
4 &
SED —— g
DIGIT 5 HGIT &
2
5 2 — I
3
g Fripa——X
L P, PO X S
& -]
| €
¥ —— 1
cz ENBL DIGIT & cz
10
a A ——e 19
9
6 580 L Y
21 sep ——2 ¢
314 P —N P
4 FHD355 4 FND359
a SED e—— e
MeIT A OLGIT 9
28 sFp —— 2 )¢
]
9 sep ———3g
I ldp 0 —— " lgp
5 5
4 &
; _— t
NAL MGIT 9 CZ
% sS4 2
@& 80 Sy
sCO e
s so0’ 5y
D359
96 SED LN
2} omTn
r|f SFD F
I@o__ T a—1 Y
l-ﬁﬂ}@ wo — o
éle,
ENBL OIGIT 10 F;I} lT c,

MICRO-COMPUTER GFU/FRONT PANEL SYSTEM

DISPLAY LOGIC

PAGE 5 OF 4

COPYRIGHT 1976 GEDRE MORROW




5 & @ & & @ o ¢ D G ORONCHCHCRGNCNORAONE
g
7605
LM340-05
34 A oA TA 1A
u ! u o 09
»
XTAL
5 < & & 5 o9 %9
™~ @ @ Bt ; ! ;
Li340-05 | i (L
o o LX) o
Uuu & Fl:] 98 108 i} 128 ??T T y 7 T
1 %Hl'% EEE 2 s "
ol § o}
00 S [¢]
P CPEEE> CeD 7799799 %99
812 T [ -1 E g @
L3412 I |
} JY Y
UH u f 4 & 7 ac sc 10c g 1zc 4 5 £
o
o0 © o0 T j | & 7 o
) 130
k) 14D e ] @ 160
3 n
el [&]
RESET 5w ‘L J, — JNL J:
+
) ..
1451 507100
Cl 01 wfd Rl E20 7] Cri 1H5221 L] YAl IS ML TS
2 o - CR2 THNRI4F4820-0201 24  PA109/TALSHOR
C\s L] - Rs L] L] CR) L] M L
TR R mom cra . n Tasos
cs  woom B o CRS n SA ATS7 SIGHETICS
oo R 1S ka CFB . & "
gg r = R? 24 @ R - ™ TS
v W I cra n B 8350A
p omon RS 1.5k crm " S T45267/6301/6303
ciw »ooe RIg o+ on CRID  INTSIA 108 b
cto= - R 24 1 1A 7415157/ 7418357
CiZ2 L " R1Z " L Gl HHOI/NG443620-1 128 TS TALS0
HER B RIZ 1.5 . o n
ca ® = R M w 03 " | 7dLsis!
c1s .o ¢ RIS 24 2 o " 78 7492/ 74L502
[=]:] - n RI& n " [+-1 - X FaLE04
ci? b " 7 1.5 K [+ L 48 TATAS TALSTH
ca L - R1B - n =7 " -] T432 7740532
clg * o Rl 24 g e " 58 BT97 SIGNETICS
C20 - n 29 n - 2.1 L T BIZ4
21 10 pfdMlem 21 1,5 ke Q1o » 99 2112/5039027 HOE A
cR 01 ufd R22 a20 o (110 " s -
Qs n"oor By " - 12 " 116 Fas4n — » — V.,
cza R4 " 3 " 126 T2/ o1 THRY ¢7F l l l av g1 Bpst [ o— N our ¥or 16% BPZ IN T 12 Voits
czs oo RS " " Qe " + |+ + | +
o6 » e RI6 41 ke s " 2 MI7I/ETH G13 THRY €13 = 7305 14 c38 1012 c39
27 n oW @t 90 0 Q15 - 3 TAS68/8098/7415368 €20, £22 THRU C25 — [
28 .01 " Ry v oom 17 n 4 #1597 SIGNETICS 28 THIY % ePse PI0g {— e BRSO BRI0G } Guo
20 % e R M e Q8 " % 74526076331/5610/8223
co - o+ R = n 5C  74D2/74L502 o8 THRU C12
(=] - - " " XTAL 18 Mhz HC-1B/0 70 430/ 41530
cz o+ oon "o B 8212/M5002/ 50z CA0 THR C42, Ca5
cix roon LI RESET SW CAK TIOSLIYC S 745373/T4S374/T4LSHIS
4 = RS e ow 100 745241/74L8281
c3s L " R3& " " # 5N CHERRY Met-0iDD 118 JILO1 /901181503 +12 Valts
7 RS 1.5k 1 5w o 1 . SUPPLY BY-PASS CAPICATORS &y or1 apst [ N T Vo -16¥ BP5I1 -5 voits
3T Non-ax|stant R 9w & 2 oW " B + | +
€8 2,7 ufd RIS T w 3 5n - 130 555 ==c2 805 c27 44
c o= Rtp v 4 5w n 180 B5A4 WATHNAL +
29 .01 T 5 SH " 150 " Bpso BP10p [ R
cag = = Rz mom 6 5N “ 160 n
caz M W L 7 5u n
CA3 Mom-oxi stant R4 v om 5 W " D1 FMD3SS FAIRCHILD
CA 2.7 ufd R&5 M  Su " b "
c5 W - s AT K £ W " m "
e Lol " M7 Bt o D SW - D2 "
CAY .01 ¥ Mylar Rz ® v o " T‘ -5 volts
e n
o . 19
o n
oto -

MICRO-COMPUTER CPU/FRONT PANEL SYSTEM PAGE 4 OF 4

COMPONENT LAYOUT & YOLTAGE REGULATORS COPYRIGHT 1976 GEORGE MORRIN




